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R &
TEST REPORT
SR AR
Report ID 20201105J27784
e 4K L it CRE ~
Sample Name Lithium-ion Battery Trade Mark
RS HH - G2500-48 BEHOR A e
Model/Type 51.2V 50Ah 2560Wh Sample status Good
T AL SR R R BRI AR B 7
Applicant Suzhou Giter Energy Technology Co., Ltd.
Hodif - T3 I3 M T 5T R IX AR TE R OE41 75 331812355
A I" t Add No. 123, Building 33, No.417, Wuzhong Avenue, Hengjing Street, Economic Development Zone,
pplican reSS | suzhou City, Jiangsu Province, China.
I3 7 - TR Re Y5 F I A7 B 7]
Manufacturer Alpha ESS Co., Ltd.
ML VL9 R T B X L 448885
Aggrl;sa: urer JiuHua Road 888, Nantong High-Tech Industrial Development Zone, Nantong City
BRI A H A TEZRA I AR A R 2 7]
Test Lab CQC Intime Testing Technology Co., Ltd
Ho kit TR R TP G TT R X SR T KTE 13685 2R AT R < Rk

Lab Address

East Taihu Technology and Finance City, No.1368 Wuzhong Dadao Rd., Wuzhong Economic
Development Zone, Suzhou, Jiangsu.

RIS AR : CRT i iz @& R FARHEF M) S /SARIZ1T15538.371
Standard Recommendations on the Transport of Dangerous Goods, Manual of Tests and Criteria,
Specification ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

- L REERR: fRa; phili: SMKIE HUE: A IR
Test Itt;m ) Altitude Simulation, Thermal Test, Vibration, Shock, External Short Circuit, Crush,

Overcharge,Force Discharge

BEREH . 2020-11-03

Receiving Date

SEfEE . 2020-11-18
Completing Date

RImLEL - PR i A IR AR AE ZE K

Conclusion The Submitted Sample(s) Meet the Requirement of the Standard.
oRiEZS R WIGRE: 20+£5°C

Test Condition Ambient temperature

Iﬁ E : N e ’

Engineer PO ﬂ‘\ %‘\

A% . ,

Auditor wiEx i A

B ‘ :

Approver sl ii«ﬂt

ITC-4-B-B72-A

2019-11-01
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R S HR
Description of the sample
ik 55 B PGS FEaniRES
Test Item Sample No. Sample State
B1~ B2 FANTAER, e T AR
At first cycle, in fully charged states
T1~T5
B3~ B4 BN FHOEI I, SRR
After 25 cycles ending in fully charged states
C1~C5 AT, 50% B Al AR As
At first cycle at 50% of the design rated capacity
T6
CB~C10 25 FRRAEIRIG, 50% Bt Al 2 BOR A
After 25 cycles at 50% of the design rated capacity
B5- B6 BANFERARER, SR R
At first cycle, in fully charged states
T7
57~ B8 BN FHOEI I, SRR
After 25 cycles ending in fully charged states
C11~C20 FANTBOLERR, SEAROLRA
At first cycle, in fully discharged states
T8
C21-C30 BN FHOMAEI R, FEARBIRE
After 25 cycles ending in fully discharged states
&k
Remarks

1, bR R BB
This sample is large battery

ITC-4-B-B72-A 2019-11-01
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HmEAREE
Sample Fundamental Parameters
e W i H ZH
Item Parameters Item Parameters
Wt 7 i (Ah) 50 FRFRHLIR (V) 510
Rated capacity(Ah) Nominal voltage(V) '
WUE FLRF — /N (Wh) 78 B BRI L (V)
, 2560 7 57.6
Watt-hour rating(Wh) Limited charge voltage(V)
SRy v
Charge current(A) Maximum continous charging
current (A)
FE LA - L LR (A) -
End charge current(A) Discharge current(A)
2 H R (V) 48 B EIB SN () 16
End of discharging voltage (V) Cell numbers(pcs)
BORTBCR LR (A) EEMLRVRINE Sy IFP231401
) , 25
Maximum discharge current(A) Model of cell 60-50Ah
Capacity of cell(Ah) Permutation of cell
ol ®218mm  ofFE K <18mm
BT Cylindrical®=18mm Cylindrical®<<18mm
Shape of cell WESEEY  ofSAl o
Prismatic Pouch Cell Button Cell
ITC-4-B-B72-A 2019-11-01

e~ » B "o %

15T



Report ID: 20201105]J27784 Page 4 of 23
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Photos of Sample

FEi B R (Sample photograph) -1

ITC-4-B-B72-A 2019-11-01
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R A

Photos of Sample

FEi P B (Sample photograph) -3

G2500-48

FE 5 B A (Sample photograph) -4

3 IO g W By

ITC-4-B-B72-A 2019-11-01
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Photos of Sample

5 5 3w My dl 2 2 e
Lol p e Prppalyan By s Bye- B onallyg,,

FEi P B (Sample photograph) -5

., Ay Soe = wk
T e e

AT P

¥ B F (Sample photograph) -6
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LA 2 ¢

R A

Photos of Sample

FEi P A (Sample photograph) -7

GITER

Energy Storage Battery

Model: G2500-48

Battery Type LFF (LiFePO4)
Max. Charging Current 25 A (D.5C)
Max. Dischaming Current 25 A (0.5C)
Mominal Voltage 512V
Operating Voltage Range 4B ~576 \
Installed Capacity 2.56 kWh
Usable Capacity 243 kWh
Depth of Discharge (DoD) 95%

Protective Class

I

Operating Temperature Range

-10~50 *C

Enclosure

P21

A A AC.K T

Giter Co., Ltd.
TEL: +86 {0) 513 806 068 91
EMAIL: info@giter-ess.com

ADD: B08-B12, Building 104, Zilang Sciance and Technalogy
City, 80 Chongzhou Avenue, Econamic and Technological
Development Zone, Martong, Jiangsu Province, 226006

-8

¥ 54 & F (Sample photograph)

2019-11-01
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AT AT BEARA PR 2+

CQC Intime Testing Technology Co.,Ltd
I

Test Report
R 2% R
Test results
%K 38.3. 415 EERRL
Clause 38.3.4.1 Altitude simulation
TR FL Vb R E Y A N AE T 2% T B T 11,6 T AR IR 5536 2 (20 + 5°C) FAEIE D6/
a0 IR B o

Test Procedure

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at
ambient temperature(20£5°C).

AR AN AR AT AN K (I 5 FEL T P P 36 P A /N0 i F P

BARER | 90%, JiEHILHRE0.1%)
Test No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
requirement cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.
BRI AR, AR, SBEL. AEK, BABER LI %
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 1.
Giig
=
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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NS ZR A I HARAT R 2 ]

CQC Intime Testing Technology Co.,Ltd
I

Test Report
For £
Test results
%K 38.3.4. 2R FRAK
Clause 38.3.4.2 Thermal test
TG FE Y RN B 2 B S AR IR B TR B 5 172 £ 2°CHU 4 FAEE D6/, B AR
IS5 T-40 + 2°CHISFAE N AT D6 /NN o 30 i 1K 9 Tk 2 ) ) i DK T [ o 29 30
orEh. MRRFPEE BT, LSS0, A K AT e i R VB A AE PRSI S (20 +
R | OO 24
AP XTI AL, 8 TR R R [ % D ST 12/M
Procedure Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 £ 2C,
followed by storage for at least six hours at a test temperature equal to -40+ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20+ 5C).
For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.
| AW AR AR B AN K (DA S HLHB K T AN T RT LU (K
BRER | 90%, JF&EH1IERAEO0.1%)
Test

requirement

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

AR | AR AL AR AR ANE K, BAREEE L R2
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 2.
g5
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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Test results
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PN AT B ARF IR 2 A
CQC Intime Testing Technology Co.,Ltd
I
Test Report

=+
%K
Clause

38.3.4.3 #RENIRK
38.3.4.3 Vibration

VWi
Test
Procedure

R R A2 K TARBIHLF &, E 5 AR AN BB i pR FEL L AR T ABSUAS e A A% 1 4R 5
PRSI N IESL T, X EURA R N THZEI200Hz, F[FI$|7HZ, #5855 81555

PR AN A N7 HZIT4R, CR¥F1gn MR InIR R, B RMAIER18 Hz. )5
FARIE IR FFAE0.8 2K (B2 1.6 20K), FRHY IS B 2 i Kk LA I8 gn (HE LN
50 Hz). W5 R B AR FFFES gn HL 2SI 1Y I %200 Hz.

XPRBHEA : THZITAR, fR4F1 gn s KIEE, BERRERILF18Hz. AR5 K IRIE
TRAFAED.8 K (SMFE1.6 Z2K), JFHG A B 3 f Khnid 2k 212 gn (JiF 417925

Hz). ¥ BRI BEGRAF/E2 gn 2084 11 $]200Hz.

R IR = AN T AR B Bl 2225 A iR — T R R BT 120, 3L 3/
I o Herr— ARSI [i 06 20 S T 3 L

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes.

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8 mm(1.6 mm total excursion ) and the frequency Increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is Increased to 200 Hz

For large batteries: from 7HZ to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm(1.6 mm total excursion) and the frecuency increaseditil a peak
acceleration of 2 gn ocroxmmately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200Hz

This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular

mounting positions of the cell. One of the directions of vibration must be perpendicular to the teminal
face.

BORER
Test
requirement

AN AN AR AR AN KNS Lt R 6 E e A/ AT s 1
90%, i RIRIE0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

AR | AR AR, AR AR AE K, BRI %3
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 3.
g5
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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Test results
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PN R I AF R 7]
CQC Intime Testing Technology Co.,Ltd
R =
Test Report

=+
%K
Clause

38.3.4.4 A%
38.3.4.4 Shock

VWi
Test
Procedure

T FEL LT P v 2 P R ] S R R R IR L b, SRS A I R 2 1 P A 2 e
1T
TN M2 52 B K B 150 gn Ak Rp 22T [R]6 20 I IEsZ ik . KA I ZNZ:
28 K IE FESO gn AR SR I (] 11 2280 (2 1E 52 it o

=
| 100850

N A DA D 160gn (B

T UMD Rk IE L I R R, ik
i
!(EUDUU;

| Mass

MRS 6 AP, KAHIBASIZ Z 5 KEZ 50gn (B
PRFFEET (] 11 2R IEZ B R .

BEA L B I 2T = A T 3 L L 2 LR IR DT s = IR, R AEROT
4z =i, SILE%Z 18 ki

THEMED Ak

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will

support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6

milliseconds. Altematively, large cells may be subjected to a half-sine shock acceleration of 50 gn and

pulse duration of 11 milliseconds.

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150 gn (or
—_

| 100850

mass

Acceleration(gn )=" , which is smaller) and pulse duration of 6 milliseconds. Large
batteries shall be subjected to a half-sine of peak acceleration of 50 gn (or Acceleration(gn )=
=

1 30000

| " “mass N . -
A , which is smaller) and pulse duration of 11 milliseconds.
Each battery shall be subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the battery for a total of 18
shocks.

BORER
Test
requirement

R AL AR AL, A K (MR 6 P RO FF B FLFE A/ 100 Al AL
90%. [ i 4RI E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

Rl g5 | AT AN, AR AR AE K, BARERE R LI R4
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 4.
e
Pass/Fall P
Conclusion
ITC-4-B-B72-A 2019-11-01
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PN R I AF R 7]
CQC Intime Testing Technology Co.,Ltd
R =
Test Report
(REEEES

Test results

K 38.3.4.5 SN ERAE R
Clause 38.3.4.5 External short circuit

FL AT F 2 A AP Tei RS B AE 5T +4°Ca , AR T X R HEAT AN AR R, A LB AL
BAE R /NT0.1Q, FFEEHE % B AF dh SN ST IR [0V 21157 +4°CJa 2/ M4k 88#1 hy XK
RO, Ah5ela B R I e B & 1 I s R T I ) — 20 22— IR PR R T %8

P R T 4L 2T 7 U 52 6h 45 ARG

MR 2
AP B The cell or battery to be tested shall be temperature stabilized so that its external case temperature

Prozeezture reaches 57+4°Cand then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57 +4°C. This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C. In the case of the
large batteries, has decreased by half of the temperature increase observed during the test and
remains below that value. The cell and battery must be observed for a further six hours for the test to be
concluded.

ﬁif%* AR AL 170°C, A RIZ. AEX.

es

requirement | External temperature does not exceed 170°C. No disassembly, no rupture and no fire.

Kol ShoeimEAIE70°C, Ak A, AR, BARERE RIS

WAV ESE]

Test results | External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 5.

it
Pass/Fail P
Conclusion

ITC-4-B-B72-A 2019-11-01
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CQC Intime Testing Technology Co.,Ltd
Ao W4
Test Report

=+
Clause

38.3.4.6 Ei/HT &
38.3.4.6 Impact/Crush

W0 5
Test
Procedure

oy GEH T EHAEA/NT18.02 KM EHE HD

Impact(applicable to cylindrical cells not less than 18.0 mm in diameter)

A5 B I LT A L, 05— B 9 15.8mm:0. 1mmits R 9 6 BB CZE BE g oL, — i
9.1Kg+0.1Kg HEHEM 61 + 2.5 e L BIFE b BREE it sz i iy, HACHI R4
TFAOF B BT S A I O R BAR Y 15.8mmifHE . & ik R 42—,
P L0 20 P U 5 6h 4 ARG

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm
diameter stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass
is to be dropped from a height of 61 £ 2.5 cm on to the sample.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm * 0.1mm diameter curved surface lying

across the centre of the test sample. Each sample is to be subjected to only a single impact. The
battery must be observed for a further six hours for the test to be concluded.

WEECEH TR . 285, WEm/4Hn b A B4R /N T-18.0 =K 1 [E A % Hiith)

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diammeter

W R RS AP T (a5 e, 55 IR E R, B2 K29 1.5em/s 45 4 L 1
17, ERHILLLT =M —: (@) 7755 2 13kN£0.78kN; (b) HL it i) H [ T B 2
/1>100mV;(c) B AR T I8 31 B 46 )5 B 50 % LA b o Bt T8 A48 ke b 8 A i i 1) — THI it
FE o S T3 /2 A1 PR B AP SE R T e o B T2 FRL DA 5 0l B ) D7 e it s o B ARE
LV R — R RS, Fb s 2 8¢ eh 45 R

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached. (a) The applied force reaches 13 kN + 0.78 kN; (b) The
voltage of the cell drops by at least 100 mV; or (c) The cell is deformed by 50% or more of its original
thickness. A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush
force shall be applied perpendicular to the longitudinal axis. Each test cell or component cell is to be

subjected to one crush only. The battery must be observed for a further six hours for the test to be
concluded.

BORER
Test
requirement

SRR EAEIE170°C, AR AR, A Ko

External temperature does not exceed 170°C.. No disassembly, no rupture and no fire.

GRlIIESE S

Test results

HPFEIREAIE170°C, AR AR, AEK, BAREIEE I E6
External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 6.

g5
Pass/Fail
Conclusion

P

ITC-4-B-B72-A

2019-11-01
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CQC Intime Testing Technology Co.,Ltd

AN A
T I 5
Test Report
For i 28
Test results
Sk 38.3.4.7 L E A
Clause 38.3.4.7 Overcharge
78 FEL R A 2T 1 38 R A ) i KRR 468 78 L FRL TR T £ o X000 PR i /0 FELTS S D B T
(a) 43 ra HEFF 1 70 L P e AN 18 VIR, a6 1 e/ Fi s 2 DAy 248 T Fi ) e K78
R ECN22 VB EUNE . (b)) ik i A 1 78 v i R 18 ViR, 6 i) e/ R
Fs N Ay fe K78 F B IR .24 o 206 S AE PR B IR P R 3EAT o EAT 16 AR e ] 82 24 /)
MRIPER | b i 7 e s R R BT K
Test The charge current shall be the twice the manufactures recommended maximum continuous charge
Procedure current. The minimum voltage of the test shall be follows:(a)When the manufactures recommended
charge voltage is not more than 18V, the minimum voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or 22V.(b)When the manufactures recommended charge
voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge
voltage.Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
The test sample shall be observed for a further 7 days.
BOREER | Rtk R
Test . '
. No disassembly, no fire.
requirement
RgE R | AR AEK, BAARSEEE LR .
Test results No disassembly, no fire. Test data is shown in Annex 7.
g5
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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CQC Intime Testing Technology Co.,Ltd

I\
o I 5
Test Report
For i 28
Test results
ik 38.3.4.8 5E I
Clause 38.3.4.8 Forced discharge
R AERR IR B T 512V B AR AR O, DL R I S KRR FRAE
WG PRI SR A TR o
Hg— N R/INRI Ty 26 1 (1 B FH 67 285 AR H vl LA B FELIAE R IR R B DR 150 1 T8 L FL AL
R PV 5 1) TS FEL PO N ] 182 45 OB A B ok DA ARk 0 R VA o 7 S A TR 2 TR L
MEEER | W7 K.
Test Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
Procedure power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere). The test sample shall be
observed for a further 7 days.
BORER | ik, R
= No disassembly, no fire
requirement ’ )
AR | AR AN KRR EE VR LI 8
Test results No disassembly, no fire. Test data is shown in Annex 8.
g5
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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PN R I AF R 7]
CQC Intime Testing Technology Co.,Ltd
Ao W4
Test Report

FfR1 AR

Annex 1. Altitude Simulation

ST R KA R AT WK /E WRFE | OCVY | REMK

Sample Before test Before test | Aftertest | Aftertest OCVvs Mass Loss R %Yfrk
No. OCV1 (V) M (@) OCVz(V) | M (@) (%) (%) emarks
B1 53.25 26760.5 53.23 26760.5 99.96% 0.000% -

B2 53.27 26877.5 53.26 26877.0 99.98% 0.002% -
B3 53.19 26714.5 53.19 26714.5 | 100.00% 0.000% -
B4 53.24 26788.0 53.23 26787.5 99.98% 0.002% -
NG|
Blank
below

ITC-4-B-B72-A 2019-11-01
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CQC Intime Testing Technology Co.,Ltd

Ao A
Test Report
Bt R 21 B 50
Annex 2. Thermal test
MRS REHE] REHE] AR5 R e OCV./ REH K Py
Sample Before test Before test After test After test OCV; Mass Loss R K
No. OCV; (V) M: (@) OoCVz(V) | M; (@) (%) (%) emarks
B1 53.23 26760.5 53.15 26753.5 99.85% 0.026% -
B2 53.26 26877.0 53.16 26867.5 99.81% 0.035% -
B3 53.19 26714.5 53.13 26708.0 99.89% 0.024% -
B4 53.23 26787.5 53.11 26779.5 99.77% 0.030% -
UFTH
Blank
below
ITC-4-B-B72-A 2019-11-01
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CQC Intime Testing Technology Co.,Ltd
I
Test Report
B R 3R B A K

Annex 3. Vibration

FEmam s IR AEHT BEfE RRE | OCV | mE#HK

Sample Before test Before test After test After test OCV; Mass Loss R %Ek
No. OCV; (V) M: (@) OoCVz(V) | M; (@) (%) (%) emarks
B1 53.15 26753.5 53.14 26753.0 99.98% 0.002% -

B2 53.16 26867.5 53.16 26866.0 | 100.00% 0.006% -
B3 53.13 26708.0 53.11 26707.5 99.96% 0.002% -
B4 53.11 26779.5 53.10 26778.5 99.98% 0.004% -
DENGIS|
Blank
below

ITC-4-B-B72-A 2019-11-01
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CQC Intime Testing Technology Co.,Ltd
I
Test Report

PR Arp il
Annex 4.Shock

FEmam s R AT IR K /G WgF | OCVd | &K

Sample Before test Before test | Aftertest | After test OCV; Mass Loss B %Ek
No. OCV; (V) M1 (@) oCVz(V) | M (@) (%) (%) emarks
B1 53.14 26753.0 53.14 26752.5 | 100.00% 0.002% -

B2 53.16 26866.0 53.15 26865.5 99.98% 0.002% -
B3 53.11 26707.5 53.11 26707.5 | 100.00% 0.000% -
B4 53.10 26778.5 53.10 26778.0 | 100.00% 0.002% -
UFTH
Blank
below

ITC-4-B-B72-A 2019-11-01
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CQC Intime Testing Technology Co.,Ltd

Page 20 of 23

For i 1
Test Report
Bt 22 540 R 4 B B
Annex 5. External short circuit
g R AT HEE HILEIR B 1 ik P
S*airsn f;j’; Voltage before test Initial Temperature Max Temperature Reﬁi—lir_ks
ple Yo v) (C) (C)
B1 53.14 56.9 57.0 -
B2 53.15 57 1 571 -
B3 53.11 57.2 57.2 -
B4 53.10 57 1 571 -
NS
Blank below
ITC-4-B-B72-A 2019-11-01
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Annex 6. Impact/Crush
S*if;fi ) Volfggﬁﬁzfr?test Initiaﬂﬁrﬁfature Maxm;i{ifture Re&;li—lir_ks
V) () ()
C1 3.312 23.9 24.0 -
C2 3.312 23.9 23.9 -
C3 3.310 241 24.2 -
C4 3.312 23.9 24.0 -
C5 3.312 24 1 24.2 -
C6 3.311 24.3 24.4 -
C7 3.311 24 1 24.2 -
C8 3.312 24.0 24 1 -
C9 3.312 243 24.4 -
c10 3.310 23.8 23.9 -
NS
Blank below
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Annex 7.0vercharge
S RIATHRE ISR B E
S*airsn f;j’; Voltage before test Initial Temperature Max Temperature Reﬁi—lir_ks
peTe (v) (C) ()
B5 53.24 23.8 23.9 -
B6 53.26 24 1 24 1 -
B7 53.15 24.0 24 1 -
B8 53.18 23.9 23.9 -
LR
Blank below
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Annex 8. Forced discharge
S*if;fi ) Volfggﬁﬁzfr?test Initiaﬂﬁrﬁfature Maxm;i{ifture Re&;li—lir_ks
V) () ()
C11 2.814 241 44 1 -
C12 2.841 24.0 43.5 -
C13 2.815 241 42.7 -
C14 2.862 23.9 445 -
C15 2.843 23.8 451 -
C16 2.815 24.0 43.6 -
C17 2.826 23.9 42.8 -
C18 2.843 23.8 40.9 -
C19 2.835 23.9 41.6 -
C20 2.861 241 435 -
C21 2.838 24 1 43.7 -
C22 2.839 23.6 42.6 -
C23 2.844 23.8 43.5 -
C24 2.853 24.3 46.1 -
C25 2.822 24.2 44.2 -
C26 2.833 24.6 43.9 -
c27 2.846 245 46.5 -
C28 2.859 243 43.1 -
C29 2.861 24.5 43.5 -
C30 2.849 243 42.9 -
NS
Blank below
— 4R End—
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Statement

1. ARG AP @ PR RT3 BH AL, RAEEIREH.
Don’t copies the report partly, if you don’t obtain the laboratory allow you to do that, unless you copy the whole

report.
2. I 25 R AT PT AR A & 3o
The test report is only valid to the sample which has been tested
3. FExFARM LE RA FIX, HAMNBIREE T B AR AN @RS,
If you have any objection to the test result, please submit it to the laboratory in writing within 10 days after receiving

the report.
4. AR S Frol AL B AR MRS =+ B RARE, A AP RN R A4 B T,

The sample must be collected within 30 days after receiving the test report. The overdue sample will be disposed
of as waste by the laboratory itself.

5. RS A ZIT A E, RAEAFR, HRFRIE.

This report only as a reference for client, can't be considered as a basis for litigation, arbitration and so on.

M ALA 2 oINS A A TR 8]
Test Lab.: CQC Intime Testing Technology Co.,Ltd.
B HhE: N T R PR AR E P KB 13685 AR KAAHL £ sk
Headquarter address: East Taihu Hi-Tech & Finance Town, No.1368, Wuzhong Road, Wuzhong Economic
Development Zone, Suzhou, China

%, 5. 0512-66303621

Wl EBUZm AL . 215104
E-mail: cqgc_jsz|b@126. com

1% A: 0512-66303625
FMF ORI ETA: FO4® £542365

AN FA M WL R AT RKEHN9F P K EALE10E1020F
w35 : 0574-63895313

EY A EL A FH T AR XN —41395 P 2B A KE13AE
W 7&: 0755-82889188-8118

J A EA AL TN TSk K Ak G 09 552665 N EEAR A E 9 Ak
W 3% /45 B . 020-84147422
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